MERCRUISER [5.7L CARE MIE] ¥ IMTAKE MAMIFOLD, WATER PUMP, AND FRONT COVER b
Serial Mbr Range: OLO02003 THRU OM316333 ()

Ref |Clazs|Part Description Qt Comment Foolnote &
4 A‘FIJE 2 10 B03010|BOLT [5A16-18% 1-3/8 IM.] a
'!i ’ 3 22 37372 PLUG-PIPE [1/21M.] 3
o . ? B 4 32 BE1213| TUBE-ExHAUST 1
) e 5 22 B055E3 | FITTIMNG 2
5 22 BO55E3|FITTIMNG 1 [v-DRIVE/ FORWARD FACING E
3 22 A7E30|ELBOW [30 DEG.) 1 [-DRIVE/ FORWARD FACING E
7 22 483358 | PLUG-INTAKE [3/8 [M.] 1
g ot 73IEER|J-CLIP 2
3 10 86750 SCREMW [5/16-18 % 58 1M, ) 2
10 27 8074734 1| GASKET SET-IMTAKE MAMIFOLD |1 3
11 850333 1|PUMP ASSEMBLY-WATER 1
12 27 34897 GASKET-WATER PUMP 2 3
13 10 32132|SCREW [3/8-16 X 1-3/4 1N ] 1
13 10 47EEE | SCREW [3/8-16 % 2-3/4 IN.] 1
13 16 35342|5TUD 2
14 8077297 |FULLEY-WATER FUMP 1
15 10 47277 | SCREW [B/16-24 3 344 M) 4
16 852946 HARMOMIC BaLaMCER 1
17 8077 30T |PULLEY-CRAMESHAFT 1
18 a7 807755 4|BELT-SERPEMTIMNE 1 [5/W-OLETT22E & Below]
18 a7 BE387VE 5|BELT-SERFPEMTINE 1 [S5/W-OLETT227 & Up)
19 10 326515|BOLT [VA1E-20% 2152 1IM.] 1
20 13 39137 | LOCKwWASHER 1
21 12 71458 '"WASHER 1
GT 22 10 34352|BOLT [3/8-24 X F/E1M) 3
2 23 235005| TIMING COVER ASSEMBLY 1 w0 CRAMNE POSITION SENSO
23 8E3396| TIMING COWER 1 [USE W/CRANK POSITION SEM!
24 53338 WalVE-FILTER 1 [w//0 REMOTE OIL FILTER)
25 10 54786 SCREW [5/16-18% 1-1/4 M) 2 /0 REMOTE OIL FILTER)
@f i Kid] 8028850 |FILTER-OIL 1 w0 REMOTE OIL FILTER]
27 852340\ RETAINER-OIL SEAL [RE&R] 1
28 27 231715 GASKET 1 3
25 26 852941 | SEAL-DIL [REAR) 1 3
a0 10 T4243|BOLT [1/4-2031-3/4 IM.) 1
il 10 14242|BOLT [1/4-20 % F/81M) 2
32 17 14263 PIN-DOWEL 1
33 1 16730\ MNUT [1/4-20] 1
M 16 14827 |5TUD 1
] B64297 | SENSOR-CRAMKSHAFT POSITIO N1 -
1818 T “E Il B =W =111 1




